
DESCRIPTIONQ'TY SHIMANO
CODE NO.

ITEM
NO.

Chain Guide Fixing Screw (M4 x 4) 
Rubber Boot & Stop Ring
Shift Arm Cover w/Screws
Cable Fixing Bolt (M5 x 17) & Plate
Stroke Adjust Screw (M4 x 8.5)
Cable Fixing Bolt Unit (M5 x 9) 
Seat Tube Adapter (S)
Seat Tube Adapter (M)
Seat Tube Adapter (L)
Outer Stopper & Fixing Screws

1
2
3
4
5
6

7

8

Y-583
Y-5TP
Y-5E8
Y-5E8
Y-59B
Y-5E8
Y-5DG
Y-5DG
Y-5E8
Y-5E8

71010
98030
98010
98020
13000
98030
51000
51100
54000
98040

 IL/FD Printed in Japan 0009-2015

Outer Casing Type

1

2

3

4

5

6

7

8

FD-C900
SHIMANO NEXAVE Top Swing Front Derailleur


